#9 Head

#3 Driver (not shown)

#7 Head Spring

#6 Head Pin (not shown)
#5 Shield
#1 Shield Screw

#15 Tape Spring

#16 Slide (not shown)

N #3 Nose Piece #14 Handle

#2 Nose Piece Screw (2)

#4 Wing

#12Handle Pins (2) 43 yandle Screw

#11 Side Pin (2)
#10 Side Screw (2)

Parts List - Reliable BS#18-20G Tacker

Widely Used Parts
#2 Nose Piece Screw ................... Part#1-RP3
#FAWING oo Part#1-RP4
#10 Side Screw.......ccoeevveeevevneeeenn. Part#1-RP10
#11 Side Pin oo Part#1-RP11
#12 Handle Pin ... Part#1-RP12
#13 Handle Screw ......ccccoeevvueennenn. Part#1-RP13 ‘
#14 Handle ..., Part#1-RP14
#15 Tape Spring .....cccoovvvvveveeenen.. Part#1-RP15 M
#16 Slide ..o Part#1-RP16
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